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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL'’s report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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REPORT ISSUED HISTORY
Issued No. Description Issued Date
BTL-FCCP-3-1701C155 |Original Report. Feb. 28, 2017
Compared with the original report
(BTL-FCCP-3-1701C155), the model CRO-L23 is
added and differences please see the below table.
BTL-FCCP-3-1701C155A |According to the differences description below Mar. 23, 2017
table, CRO-L23 shares the same test data of
CRO-L03 of the same bands which does not affect
the test results of the test report.

Model CRO-L03 CRO-L23

Brand HUAWEI HUAWEI

2G Frequency GSM/GPRS/EDEG 850//1900 GSM/GPRS/EDEG 850//1900
3G Frequency UMTS: B2/B5 UMTS: B2/B5

4G Frequency

FDD-LTE:B2/B4/B5/B7

FDD-LTE:B2/B4/B5/B7

Single
(Hardware GPIO level is tested

Hardware version | The same The same
Software version The difference The difference
Double

Hardware GPIO level is tested by
software to identify odd and even cards.
The dual-slot is added through the

SIM Card by software to identify odd and hardware, pthers are the same;
even cards.) The only dn‘fergnce betweer_l CRO-L03

and CRO-L23 is: CRO-L03 is single SIM
point, and the CRO-L23 is double SIM
points.

Dimensions The same The same

Appearance The same The same

main antenna The same The same

BT/Wi-Fi antenna | The same The same

GPS antenna The same The same

PA(GSM) The same The same

PA(UMTS/FDD) The same The same
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1. CERTIFICATION

Equipment
Brand Name :
Model Name :
Applicant
Manufacturer :
Address

Factory
Address

Date of Test
Test Sample :
Standard(s)

: Smart Phone

HUAWEI
CRO-L03,CRO-L23

: Huawei Technologies Co.,Ltd.

Huawei Technologies Co.,Ltd.

: Administration Building, Headquarters of Huawei Technologies Co., Ltd.,

Bantian, Longgang District Shenzhen China

: Huawei Technologies Co.,Ltd.
: Administration Building, Headquarters of Huawei Technologies Co., Ltd.,

Bantian, Longgang District Shenzhen China

: Jan. 18, 2017 ~ Feb. 27, 2017

Engineering Sample

. FCC Partl5, Subpart C:(15.247) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.

BTL-FCCP-3-1701C155A) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
Applied Standard(s): FCC Part15 (15.247) , Subpart C
Standard(s) Section Test Item Judgment Remark
15.207 Conducted Emission PASS
15.247(d) Anter_ma cono_luc_ted PASS
Spurious Emission
15.247(a)(2) 6dB Bandwidth PASS
15.247(b)(3) Peak Output Power PASS
15.247(e) Power Spectral Density PASS
15.203 Antenna Requirement PASS
15.247(d)/ . .
15 205/ TransmltFer_Radlated PASS
15.209 Emissions

NOTE:

(1)” N/A” denotes test is not applicable in this test report.
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2.1 TEST FACILITY
The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang

1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's test firm number for FCC: 319330

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. The BTL measurement uncertainty is less
than the CISPR 16-4-2 U, requirement.

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

A. Conducted Measurement:
Test Site | Method Measurement Frequency Range U, (dB)

DG-C02 | CISPR 150 KHz ~ 30MHz 2.32
B. Radiated Measurement:
: Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
9KHz~30MHz \Y 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.78
200MHz ~ 1,000MHz \Y 4.10
DG-CBO3 | CISPR ™00MHz = 1.000MHz H | 4.06
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.

Report No.: BTL-FCCP-3-1701C155A Page 8 of 169
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Smart Phone
Brand Name HUAWEI
Model Name CRO-L03,CRO-L23

Model Difference

Please refer to page 5.

Product Description

Operation Frequency 2412~2462 MHz

802.11b:DSSS
802.11g:OFDM
802.11n:OFDM

Modulation Technology

802.11b: 11/5.5/2/1 Mbps
802.11g:
54/48/36/24/18/12/9/6 Mbps
802.11n up to 300 Mbps

Bit Rate of Transmitter

802.11b: 19.72dBm
802.11g: 24.35dBm
802.11n(20MHz): 22.11dBm
802.11n(40MHz): 22.39dBm

Output Power (Max.)

Power Source

#1 DC Voltage supplied from AC/DC adapter.
#2 Battery Supplied.

Power Rating

#1:AC 100-240V 50/60Hz DC 5V 1A
#2:DC 3.82V 2200mAh

HW Version HL1CROM
. CRO-L03:Cairo-L03C469B015
SW Versian CRO-L23:Cairo-L23C469B022
Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

user's manual.

2. Channel List:

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
CHO03 — CHO09 for 802.11n(40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
3. Table for Filed Antenna
1 N/A N/A Internal 2.6

Report No.: BTL-FCCP-3-1701C155A
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 TX MODE

The EUT system operated these modes were found to be the worst case during the
re-scanning test as following:

For Conducted Test

Final Test Mode Description

Mode 5 TX MODE

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

For Band Edge Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Report No.: BTL-FCCP-3-1701C155A Page 10 of 169



6dB Spectrum Bandwidth

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Maximum Conducted Output Power

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Power Spectral Density

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Note:

(1) The measurements are performed at the high, middle, low available channels.
(2) 802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20 mode : BPSK (6.5Mbps)
802.11n HT40 mode : BPSK (13.5Mbps)
For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.

(4) The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.

Report No.: BTL-FCCP-3-1701C155A Page 11 of 169
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the

firmware of the final end product power parameters of WLAN

Test software version N/A
Frequency (MHz) 2412 2437 2462
802.11b 17 17 17
802.11g 15 16 15
802.11n (20MHz) 12 12 12
Frequency 2422 2437 2452
802.11n (40MHz) 12 12 12

Report No.: BTL-FCCP-3-1701C155A
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EUT

3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

3.5 DESCRIPTION OF SUPPORT UNITS

EUT
Adapter

AT 100-240V

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Iltem | Equipment | Mfr/Brand Model/Type No. FCCID Series No.
Shielded .
Iltem Type Ferrite Core Length Note
1 NO NO 1.2m USB Cable

Report No.: BTL-FCCP-3-1701C155A
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4. EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION LIMITS (Frequency Range 150KHz-30MHz)

The following table is the setting of the receiver

o Conducted Limit (dBpV)
Frequency of Emission (MHz) :
Quasi-peak Average!]
0.15-0.50 66 to 56* 56 to 46*
0.50-5.0 56 46
5.0 -30.0 60 50
Note:

(1) The limit of " * " decreases with the logarithm of the frequency

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

Receiver Parameters Setting

Attenuation 10 dB
Start Frequency 0.15 MHz

Stop Frequency 30 MHz

IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

impedance for the measuring instrument.

length shall not exceed 1 m.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall

d. LISN at least 80 cm from nearest part of EUT chassis.
e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Report No.: BTL-FCCP-3-1701C155A

Page 14 of 169



3L

———

40cm

/

4.1.4 TEST SETUP

Vertical Reference

Ground Plane

EUT

ILISNh

80cm

/ Test Receiver

L 1

o o o o
M"‘*oooo
1l

from other units and other metal planes

Temperature: 25°C

4.1.5 EUT OPERATING CONDITIONS
The EUT was placed on the test table and programmed in normal function.

4.1.6 EUT TEST CONDITIONS
Relative Humidity: 55%

4.1.7 TEST RESULTS
Please refer to the Attachment A.

I

\ Horizontal Reference
Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

Test Voltage: AC 120V/60Hz

Report No.: BTL-FCCP-3-1701C155A
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4.2 RADIATED EMISSION MEASUREMENT
4.2.1 RADIATED EMISSION LIMITS
in the table below has to be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHZz)

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit

Frequency Field Strength Measurement Distance
(MHZz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Band edge at 3m (dBuV/m) Harmonic at 1.5m (dBuV/m)
Frequency (MHz)
Peak Average Peak Average
Above 1000 74 54 80 (Note 5) 60(Note 5)

Notes:
() The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

(5) s d I . Y
FSlimit = FSpax —20log _ Yhmit

L “Ymeasure
20log d limit/d measure=20log 3/1.5=6dB.

Report No.: BTL-FCCP-3-1701C155A
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Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,
(Emission in restricted band) 1MHz / 1/T for Average
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

Report No.: BTL-FCCP-3-1701C155A Page 17 of 169
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4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

A
A

o Y Hﬂ i

Ground Plane

|Receiver 1 Amp.

Report No.: BTL-FCCP-3-1701C155A
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz
Band edge

0.7 m i &
& .

0.8 m
, I § oo

Ground Plane

Harmonic

p.?m
LT

Ground Plane

|
1

|

. |

|

0.8 m :
T

i

|

|

|

1

|

|

|
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(C) For Radiated Emissions Below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer

I Receiver 00

4.2.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

4.2.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHZ)
Please refer to the Attachment D.

Remark:

(1) No limit; This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.

Report No.: BTL-FCCP-3-1701C155A Page 20 of 169
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5. BANDWIDTH TEST
5.1 APPLIED PROCEDURES
FCC Partl5 (15.247) , Subpart C
. Frequency Range
Section Test Item Result
(MH2)
15.247(a)(2) Bandwidth 2400-2483.5 PASS

5.1.1 TEST PROCEDURE

the block diagram below,

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

SPECTRUM

5.1.4 EUT OPERATION CONDITIONS

5.1.5 EUT TEST CONDITIONS

5.1.6 TEST RESULTS
Please refer to the Attachment E.

Temperature: 25°C  Relative Humidity: 55%

ANALYZER

The EUT was programmed to be in continuously transmitting mode.

Test Voltage: AC 120V/60Hz

Report No.: BTL-FCCP-3-1701C155A
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6. MAXIMUM PEAK CONDUCTED OUTPUT POWER TEST

6.1 APPLIED PROCEDURES /LIMIT

FCC Partl5 (15.247) , Subpart C

Frequency Range

Section Test Item Limit Result
(MH2z)
Maximum Output
15.247(b)(3) b 1 Watt or 30dBm 2400-2483.5 PASS
ower

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,

b. The maximum peak conducted output power was performed in accordance with method 9.1.2
of FCC KDB 558074 D01 DTS Meas Guidance.
6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Attachment F.

Report No.: BTL-FCCP-3-1701C155A Page 22 of 169
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

c. Offset=antenna gain+cable loss

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES /LIMIT
FCC Partl5 (15.247) , Subpart C

i L Frequency Range
Section Test Item Limit Result

(MH2z)

8 dBm

15.247(e) Power Spectral Density (in any 3KHz)

2400-2483.5 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.4 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Attachment H.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | EMI Test Receiver R&S ESCI 100382 Mar. 27, 2017
2 LISN EMCO 3816/2 52765 Mar. 27, 2017
3 50Q Terminator SHX TF2-3G-A 8122901 Mar. 27, 2017

TWO-LINE
4 V-NETWORK R&S ENV216 101447 Mar. 27, 2017
. RG223(9KHz-30
5 Cable emci MHz)(5m) N/A Mar. 10, 2017
Measurement EZ-EMC
6 Software Farad Ver.NB-03A1-01 N/A N/A

Radiated Emission Measurement

Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 27, 2017
2 Amplifier HP 8447D 2944A09673 Oct. 20, 2017
3 Receiver Agilent N9O038A MY52130039 Sep. 04, 2017

LMR-400(30MH
4 Cable emci z-1GHz)(8m+5m N/A Jun. 27, 2017
)
5 Controller CT SC100 N/A N/A
6 Controller MF MF-7802 MF780208416 N/A
Measurement EZ-EMC
! Software Farad Ver.NB-03A1-01 NIA NIA
8 Amplifier Agilent 8449B 3008A02274 Mar. 09, 2018
9 Receiver Agilent N9038A MY52130039 | Sep. 04, 2017
10 Antenna EM EM-6876-1 230 Jul. 08, 2017
19 | Broad-Band Horn | g\ obeck | BBHA9170 | 9170319 Apr. 23, 2017
Antenna
12 A‘;:"’e Loop R&S HFH2-Z2 830749/020 | Sep. 16, 2017
ntenna
13 Controller MF MF-7802 MF780208416 N/A
. EMC104-SM-S
14 Cable emci M-12000(12m) N/A Jul. 06, 2017
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6dB Bandwidth Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Sep. 04, 2017
Peak Output Power Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Power Meter ANRITSU ML2495A 1128009 Apr. 26, 2017
5 Pulse Power ANRITSU MA2411B | 1027500 Apr. 26, 2017
Sensor
Antenna Conducted Spurious Emission Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Sep. 04, 2017
Power Spectral Density Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Sep. 04, 2017

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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ATTACHMENT A - CONDUCTED EMISSION
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Test Mode :

TX Mode_ Adapter: BYD

80 dBuv

Line

Ay,

40 5 6
.tl‘\ AM.\ Ll A M
e Illll'J\'p M I \
0 ‘
015 050 00 500 10,00 30 00{MHzZ)
Reading Correct Heasure .. .
No Freq. Level Factor ment Limit Margin
MHz dBuV dB dBu¥ dBuV dB Detector Comment
1 * 0. 1660 37.69 9. b7 47. 26 65. 16 -17. 90 Peak
2 0.2620 30.15b 9. b7 39. 72 61. 37 -21. 65 Peak
3 0.Hh980 28. 34 9.70 38. 04 h6. 00 -17. 96 Peak
4 1. 7780 22.80 9. 99 32.79 bh6. 00 -23. 21 Peak
5 9.7860 2b.11 10. 48 35. b9 60. 00 -24.41 Peak
6 20. 4260 26. 00 10. 80 36. 80 60. 00 -23. 20 Peak
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Test Mode : TX Mode_ Adapter: BYD |
Neutral
80 dBuv
“-\‘
h\-\_
6
3
40 1 | II
5
¥ AI Tluﬂw. b 4 . w
7y WWUU[ ! WWW \
y
. g
1]
015 050 1.00 500 000 30 0OMHzZ)
No. Freq foadine  Comrect Memnro iy warsis
MHz dBuV dB dBu¥ dBuV dB Detector Comment
1 0.2100 28.39 9. b7 37. 96 63. 21 -25. 25 Peak
2 0.25680 26.75 9. 57 36. 32 61. 50 -25. 18 Peak
3 * 0.6180 31.92 9. 50 41. 42 bh6. 00 -14. b8 Peak
4 1.1019 286.26 9. 75 36. 01 56. 00 -19. 99 Peak
5 2. 1740 22.37 9. 85 32. 22 56, 00 -23. 78 Peak
6 20. 1259 33. 62 10. 90 44_52 60. 00 -15. 48 Peak
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Test Mode : TX Mode_ Adapter: PHITEK |
Line
80 dBuv
“-\
\\_

1]

015 050 1.00 500 10,00 30 0OMHzZ)
No. Freq. Eggging ggziggt :ziiure Limit Margin

MHz dBuV dB dBu¥ dBuV dB Detector Comment

1 0. 2060 28.64 9. b7 38. 21 63. 37 -2h. 16 Peak
2 0. 240 26.98 9. b7 36. bb 61. 63 -25b. 08 Peak
3 0. bh80 26. 80 9.70 36. b0 h6. 00 -19. b0 Peak
4 1. 7500 21.5b 9. 99 31. 54 bh6. 00 -24_46 Peak
5 2.7139 21.92 10. 25 32. 17 h6. 00 -23. 83 Peak
6 * 11. 5860 35. 11 10. b6 45. 67 60. 00 -14.33 Peak
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Test Mode : TX Mode_ Adapter: PHITEK |
Neutral
80 dBuv
“-\
“-\\X‘ 6
01— *»’HN M?\

' g \
5
!\vﬂwﬁ W : lA f ﬁu‘. fm . l‘l'lw
LEEE Fo

1]

015 050 00 500 10,00 30 0OMHzZ)
No. Freq. Eggging ggziggt :ziiure Limit Margin

MHz dBuV dB dBu¥ dBuV dB Detector Comment

1 0.1940 29.06 9. bb 38.61 63. 86 -2h. 2b Peak
2 0. 2660 26. 95 9. b7 36. b2 61. 24 —-24. 72 Peak
3 0.5b80 2b.61 9. b0 3b.11 b6. 00 -20. 89 Peak
4 0. 9700 23.66 9. 74 33. 40 b6. 00 -22. 60 Peak
3] H.3940 21.07 10. 24 31. 31 60. 00 -28. 69 Peak
6 * 11. 5940 38.79 10. 62 49 41 60. 00 -10. b9 Peak
7 11. 5940 2b.34 10. 62 356, 96 50. 00 -14. 04 AVG
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Test Mode : TX Mode _ Adapter: Huntkey |
Line
80 dBuv
“-\
“-\‘
1 [+
w0 |7, 2 3 >
VWV\I MW - wﬁmil | T WMWWM\W WW
1]
015 050 00 500 10,00 30 0OMHzZ)
Reading Correct Heasure .. .
No. Freq. Level Factor ment Linit Hargin
MHz dBuV dB dBu¥ dBuV dB Detector Comment
1 0.1740 34.30 9. b7 43. 87 64. T7 -20. 90 Peak
2 0.3780 30.30 9. b8 39. 88 h8. 32 -18. 44 Peak
3 1. 0220 27.48 9. 84 37.32 h6. 00 -18. 68 Peak
4 1. 7740 25. 80 9. 99 35. 79 bh6. 00 -20. 21 Peak
5 11. 0180 28. 75 10. b3 39. 28 60. 00 -20.72 Peak
6 * 18. 1420 35. 01 10. 76 a5 77 60. 00 -14. 23 Peak
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Test Mode : TX Mode _ Adapter: Huntkey |
Neutral
80 dBuv
“-\
\;‘
6
1 2 ) mﬂ»
10 1 i
W AL
]
LTI L i
1]
015 050 1.00 500 000 30 0OMHzZ)
No. Froa [Foadine (orrect Measure iy aryin
MHz dBuV dB dBu¥ dBuV dB Detector Comment
1 0.1980 28.98 9. b6 38. b4 63. 69 -25. 15 Peak
2 0. 5020 29.05 9. 49 38. b4 56. 00 -17. 46 Peak
3 0.8980 24.48 9. 73 34. 21 bh6. 00 -21.79 Peak
4 4 1860 25.70 10. 12 3582 56. 00 -20. 18 Peak
5 7.7900 28.03 10. 30 38. 33 60. 00 -21. 67 Peak
6 * 17. 3779 33. 63 10.79 44 42 60. 00 -15. 58 Peak
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MHZ)
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Test Mode: TX Mode_ Adapter: BYD
Ant 0°

160.0  dBu¥/m

150

140

130

120

1o

100

a0

80

70

60

b

50

40 X
0

20

10

0.0

0.009 [MHz) 0.150
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBu\vim dBuvim dB Detector Comment

1 0.0187 31.10 23.60 5470 12217 -B747 AVG
2 0.0570 19.50 19.75 39.25 11249 7324 AVG
3 0.0781 2320 19.39 4259 10975 6716 AVG
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Test Mode: TX Mode_ Adapter: BYD |
Ant 0°
160.0 dBu¥/m
150
140
130
120
110
100
a0
80
70
60
50
a0 i *
30
20
10
0.0
0.150 05 [MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBu\vim dB Detector  Comment
1 0.2481 30.80 18.65 49 45 9971 -5026 AVG
2" 2.2968 2870 1752 4622 6954 2332 QP
3 4 6223 2590 17.46 4336 6954 -2618 QP
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Test Mode:

TX Mode_ Adapter: BYD

160.0

dBu¥/m

Ant 90°

150
140
130
120
1o
100
a0
80
70
60

a0
20
10

a0
b4
40

0.0
0.150 05 [MHz] 5 30.000
Reading Correct Measure- )
No. Mk. Freg.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 0.3133 2533 18,57 4390 97.69 -H379 AVG
2" 23213 2512 17.49 4261 6954 -26.93 QP
3 3.9430 23.45 18.63 42.08 6954 -2746 QP
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Test Mode: TX Mode_ Adapter: BYD
Ant 90°
160.0 dBuV/m
150
140
130
120
110
100
an
80
Fi
B" ; 2
50 A
40 X
a0
20
n
0.0
0.009 [MHz] 0.150

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
0.0154 31.05 23.80 5485 12385 -69.00 AVG
0.0270 27.14 22.66 4980 118.98 -69.18 AVG
" 0.0793 21.75 19.34 41.09 109.62 -B8853 AVG

Wl k| =
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Test Mode: TX Mode_ Adapter: PHITEK |
Ant 0°
1600 dBuY/m
150
140
120
120
1o
100
20
80
70
60 H x
50 e,
40
20
20
10
00
0.009 [MHz) 0.150
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv/m  dBuvim  dB Detector  Comment
1 00133 3549 2392 5941 12513 6572 AVG
2 0.0186 34 66 23.60 5826 12221 -B395 AVG
3 * 00812 2836 1926 4762 10941 6179 AVG
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Test Mode:

TX Mode_ Adapter: PHITEK

160.0 dBu¥/m

Ant 0°

50 ®
a0 b

0.0
0.150 0.5 [MHz] 5 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVvim dBuVim dB Detector Comment

1 0.2482 30.31 18.65 48.96 99.71 5075 AVG

2" 1.2465 2463 17.74 42.37 6569 -2332 QP

3 7.4853 2249 16.26 38.75 69.54 -30.79 QP
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Test Mode: TX Mode_ Adapter: PHITEK
Ant 90°
160.0  dBu¥/m
150
140
120
120
110
100
a0
80
70
60
50
40 ®
0
20
10
0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim  dBuVim dB Detector ~Comment
1 0.2635 28.32 18.63 46.95 9919 5224 AVG
2 * 25128 23.44 1725 4069 6954 2885 QP
3 7.9372 2216 16.19 38.35 69.54 -3119 QP
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Test Mode: TX Mode_ Adapter: PHITEK |
Ant 90°
160.0  dBu¥/m
150
140
130
120
110
100
an
80
7l
(] 1
- ® 2 %
40
30
20
10
0.0
0.009 [MHz) 0.150
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 0.0103 3028 2410 5438 12735 7297 AVG
2 0.01711 27.56 2369 51.25 12294 -71.69 AVG
3" 0.0348 29.71 2172 5143 116.82 -6539 AVG
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Test Mode: TX Mode__ Adapter: Huntkey |
Ant 0°
160.0  dBuV/m
150
140
120
120
110
100
a
80
70
60 1
50 % %
40
30
20
10
0.0
0.009 [MHz] 0.150
Reading Correct Measure-
No. Mk. Fregq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 0.0140 29.34 2388 5322 12488 -7T146 AVG
2 0.0240 31.28 2303 5431 12000 -68589 AVG
3" 0.0620 28.66 19.69 4835 11176 6341 AVG
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Test Mode: TX Mode_ Adapter: Huntkey
Ant 0°
160.0  dBu¥/m
150
140
120
120
110
100
a0
80
70
]
50
40 % ®
30
20
10
00
0.150 05 [MHz) 5 30.000
Reading Correct Measure-
No Mk  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 0.3461 25.66 18.54 44 20 96.82 5262 AVG
2 7.4860 21.38 16.26 37.64 69.54 -3190 QP
3 *  15.8868 2317 15.54 38.71 69.54 -3083 QP
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Test Mode: TX Mode__ Adapter: Huntkey |
Ant 90°
160.0  dBu¥/m
150
140
120
120
1no
100
20
80
70
60
0 1 2
40 b3 b X
0
20
10
0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Fregq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuV/im dB Detector Comment
1 0.2611 2247 18.64 41.11 99.27 -58.16 AVG
2" 23226 2364 17.49 4113 6954 2841 QP
3 3.9427 2113 18.63 39.76 69.54 -2078 QP
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Test Mode: TX Mode_ Adapter: Huntkey

Ant 90°

1600  dBuV/m

150
140
130
120
1o
100
a0
a0
70
60

-

a0
40
20
20

10
0.0

0.009 [MHz) 0.150

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBu¥fm dB Detector  Comment
0.0105 2925 2409 5334 12718 7384 AVG
0.0152 28.36 23.81 5217 12397 -71.80 AVG
* 0.0328 3026 2194 5220 11729 -6509 AVG

=

Ll M
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ2)
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Test Mode: TX B MODE CHANNEL 01_Adapter: BYD ‘
Vertical
80 dBuVim
]
40
_‘I_,—
e ) T
/\f\q ?RS o o WWW
Nx M 5 AN Ve
VF w\ ‘N“/ \M\\l MMW N
LA LM
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 48. 4300 44. 29 -13. 11 31.18 40. 00 -8. 82 Peak
2 Th. 5899 43.52 -16. b2 27.00 40. 00 -13. 00 Peak
3 99. 8399 39.18 —-15. b2 23. 66 43. b0 -19. 84 Peak
4 167. 7400 38. 03 -12. 22 2b.81 43. 50 -17. 69 Peak
b 406. 3599 27. 85 -7.81 20. 04 46. 00 -2b. 96 Peak
6 5b1. 8600 27. 21 -4.63 22. 568 46. 00 -23. 42 Peak
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Test Mode: TX B MODE CHANNEL 01_Adapter: BYD ‘
Horizontal
80 dBuVim
L
40
.
> 6
Mﬁ(\‘ 5 MWMWM
1 4 i gt
5 ] M’T' WW
LI L
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 101. 7800 33. 84 -15. 32 18. b2 43. 50 -24. 98 Peak
2 *® 169. 6799 37. 92 —-12. 24 25. 68 43. b0 -17. 82 Peak
3 298. 6900 26. 85 -10. 30 16. bb 46. 00 -29. 45 Peak
4 414. 1200 26. 74 -7.84 18. 90 46. 00 —-27. 10 Peak
b 547. 9800 26. 84 -4.7b 22.09 46. 00 -23. 91 Peak
6 T97. 2700 27.7H 0.14 27.89 46. 00 -18. 11 Peak
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Test Mode: TX B MODE CHANNEL 11 _Adapter: BYD ‘
Vertical
80 dBuVim
]
40
_I_,—
¥ 2 T .
r\ 3 f&\ | 6 WWWW
! \‘“U% ) W%*‘WWMMW
Akl uvdww
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Lovel Factor nent Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 48. 4300 44, 44 -13. 11 31.33 40. 00 -8. 67 Peak
2 73. 6500 43. 17 -16. b7 26. 60 40. 00 -13. 40 Peak
3 99. 8399 38. 43 -15. 52 22.91 43. 0 -20. 59 Peak
4 172. 5900 38. 46 -12. 40 26. 06 43. 50 -17. 44 Peak
5 229. 8200 33. 30 -13. 38 19. 92 46. 00 -26. 08 Peak
6 553. 8000 27. 10 -4.73 22.37 46. 00 -23. 63 Peak
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Test Mode: TX B MODE CHANNEL 11 _Adapter: BYD ‘
Horizontal
80 dBuVim
]
40
]
6
2 WM A
1 Vfﬂ\ - A . WM
/\»‘f M JMMMMWWWW
Py Ay e
1 W '
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor nent Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 103. 7200 32. 62 -15. 16 17. 46 43. 50 -26. 04 Peak
2 171. 6200 37. 95 -12. 34 25.61 43. 50 -17. 89 Peak
3 302. 5700 26. 79 -10. 21 16. b8 46. 00 -29. 42 Peak
4 530. 5200 28. 32 —6_ b6 21.76 46. 00 -24. 24 Peak
3] 697. 3600 26. 30 -2.21 24. 09 46. 00 -21.91 Peak
6 * 795. 3300 28. 19 0. 056 28. 24 46. 00 -17. 76 Peak
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Test Mode: TX B MODE CHANNEL Ol_Adapter: PHITEK ‘
Vertical
80 dBuVim
]
40
‘%—,7
i 3 X 5 M%,HM
v VL»W M\J MWWWM
f%W
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 #* 42. 6100 47.78 -13. 36 34.42 40.00 -5.58 Peak
2 77.5300 39.29 -16. 31 22.98 40.00 -17.02 Peak
3 137. 6700 32. 88 -13. 43 19. 45 43. b0 —-24. 0b Peak
4 189. 0800 36. 04 -13.83 22.21 43.50 -21.29 Peak
5 402. 4800 27. 07 -7.79 19. 28 46.00 -26.72 Peak
6 bbb, 7400 27. 70 -4. 83 22. 87 46.00 -23.13 Peak
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Test Mode: TX B MODE CHANNEL Ol_Adapter: PHITEK ‘
Horizontal
80 dBuVim
L
40
.
6
5 Wt
2 3
1 "l 4 M%A Lo .W
P
Y
0
3000 127 .00 22400 32100 418.00 51500 61200 T09.00 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 42. 6100 31. 16 -13. 36 17. 80 40.00 -22.20 Peak
2 168. 7100 33. 16 —-12. 23 20.93 43. b0 —-22. 57 Peak
3 203. 6300 3b. 04 -14. 51 20. 53 43.50 -22.97 Peak
4 441. 2800 27. 84 -7.96 19. 88 46. 00 —-26. 12 Peak
5 5b3. 8000 28. 38 -4.73 23.65H 46.00 -22.35 Peak
6 * 801. 1500 27. 44 0.23 27.67 46.00 -18.33 Peak
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Test Mode: TX B MODE CHANNEL 11_Adapter: PHITEK ‘
Vertical
80 dBuVim
]
40
A
V‘ 2 3 5 6 WWW*MWWW
g, T, X g | et
W me M AT A
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Lovel Factor nent Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 42. 6100 46. 93 -13. 36 33. b7 40. 00 -6. 43 Peak
2 77. 5300 40.13 -16. 31 23. 82 40. 00 -16. 18 Peak
3 162. 8900 35. 96 -12. 17 23.79 43. 0 -19. 71 Peak
4 223. 0300 31. 07 -13. 99 17. 08 46. 00 -28. 92 Peak
5 440. 3100 30. 17 -T7. 96 22.21 46. 00 -23.79 Peak
6 5bb. 7400 27. 26 -4. 83 22.43 46. 00 -23. b7 Peak
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Test Mode: TX B MODE CHANNEL 11_Adapter: PHITEK ‘
Horizontal
80 dBuVim
L
40
.
3 |4 UWM
. ’ 6 W WWWM
1 e )\'?f{ 5 | ML Al )
@M W \MM et
Ty
0
3000 127 .00 22400 32100 418.00 51500 61200 T09.00 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 43. 5800 31.69 -13. 16 18. b3 40. 00 -21. 47 Peak
2 157. 0700 33. 47 —-12. 38 21.09 43. b0 -22.41 Peak
3 * 206. b399 38. 31 -14. b7 23.74 43. 50 -19. 76 Peak
4 234. 6700 37. 80 -13. b6 2424 46. 00 -21. 76 Peak
b 295, 7800 29. 67 -10. 62 19. 0b 46. 00 -26. 95 Peak
6 5b3. 8000 27.61 -4.73 22.88 46. 00 -23. 12 Peak
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Test Mode: TX B MODE CHANNEL 01_Adapter: Huntkey \
Vertical
80 dBuVim
]
40
R
¥ 2 6
3 4 W
t ’ m“’*w'wwﬁ*
,JW
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 #* 48. 4300 45.98 -13. 11 32. 87 40.00 -7.13 Peak
2 77.5300 45b.52 -16. 31 29.21 40.00 -10.79 Peak
3 236. 6100 33. 95 -13. 64 20.31 46. 00 —-2b. 69 Peak
4 421. 8800 28. 11 -7.88 20.23 46.00 -25.77 Peak
5 bbb, 7400 27. 91 -4. 83 23.08 46.00 -22.92 Peak
6 831. 2199 30. 56 -0. 68 29.88 46.00 -16.12 Peak
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Test Mode: TX B MODE CHANNEL 01_Adapter: Huntkey \
Horizontal
80 dBuVim
L
40
L
—,— 6
3 WWWMM
‘ Hy
J »(]J"‘I 'AW\M 1"1
o M —
L " WM1_ “lemr
KT k '
0
3000 127 .00 22400 32100 418.00 51500 61200 T09.00 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 41. 6400 27.82 -13. b7 14. 25 40.00 -25.75 Peak
2 77.5300 30. 39 -16. 31 14. 08 40. 00 -25. 92 Peak
3 317. 1200 26. 64 -10. b2 16. 12 46.00 -29.88 Peak
4 442 2500 27.78 -7.97 19. 81 46. 00 -26. 19 Peak
5 bb1. 8600 27. b4 -4. 63 22.91 46.00 -23.09 Peak
6 * 901. 0600 27. b6 2.64 30. 20 46.00 -15.80 Peak
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Test Mode: TX B MODE CHANNEL 11_Adapter: Huntkey \
Vertical
80 dBuVim
]
40
T -
2 B
1 . oL e
W W/\M WMWW
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 41. 6400 46. 87 -13. b7 33. 30 40. 00 -6. 70 Peak
2 7h. b899 42.136 -16. b2 2h. 84 40. 00 -14. 16 Peak
3 225, 9400 29. 77 -13.73 16. 04 46. 00 -29. 96 Peak
4 396. 6600 27. 31 -8. 01 19. 30 46. 00 -26. 70 Peak
5 549, 9200 27. 63 —4. bhb 23. 08 46. 00 -22. 92 Peak
6 811. 8200 27.74 -0.10 27.64 46. 00 -18. 36 Peak
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Test Mode: TX B MODE CHANNEL 11_Adapter: Huntkey \
Horizontal
80 dBuVim
L
40
.
1]
N M WWW
) . A
1 2 MWWWW
0
3000 127 .00 22400 32100 418.00 51500 61200 T09.00 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 77. 5300 30.50 -16. 31 14. 19 40. 00 -25h. 81 Peak
2 167. 7400 26. 42 —-12. 22 14. 20 43. b0 —-29. 30 Peak
3 303. 5400 26. 62 -10. 24 16. 38 46. 00 -29. 62 Peak
4 445, 1600 27. 53 -7.98 19. bb 46. 00 —-26. 45 Peak
5 bb6. 7100 27. bl —-4.88 22.63 46. 00 -23. 37 Peak
6 * 794. 3600 28. h6 0.01 28. b7 46. 00 —-17.43 Peak
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ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
115 dBuVim
3
4
75 X/ L\\
!
2 j/ LL
3%
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor nent Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 22. 93 33. 01 bh. 94 74. 00 -18. 06 Peak
2 2390. 0000 13. 0b 33. 01 46. 06 b4. 00 -7.94 AVG
3 2413. 0000 62. 42 33.11 95. b3 74. 00 21. b3 Peak No Limit
4 * 2413. 1000 59. 65 33.11 92.76 54. 00 38.76 AVG No Limit
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Orthogonal Axis : [X
Test Mode : TX B MODE 2412MHz
Vertical
110 dBuVim
Fi\
e | ettt
L
WWWM
lewk‘vmlulw I|J. LN AT
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2412MHz

110.0 dBuV/m

Vertical

100

70

60

50

40

30.0

3000.000 4500.00

6000.00 7500.00 9000.00

10500.00  12000.00

13500.00  15000.00

18000.00 MHz

No. MkK.  Freq.

Reading Correct Measure-
Level Factor ment

Limit  Margin

MHz

dBuv dB dBuV/m

dBuV/m dB

Detector

Comment
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Orthogonal Axis : [X

Test Mode : TX B MODE 2412MHz
Vertical
110 dBuVim
Fi\
MW‘M“WWWW‘*W“*MWMV‘W rmw‘“w
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

Page 64 of 169

Report No.: BTL-FCCP-3-1701C155A



3L

CA

&)
WE R

o B R

(.

Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Horizontal
115 dBuVim
3
| 4
7 / \
1
4
L by
> J |
| A |
a5
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 2428 33. 01 h7.29 74. 00 -16. 71 Peak
2 2390. 0000 13.61 33. 01 46. 62 b4. 00 -7.38 AVG
3 2411. 2000 74. 27 33. 10 107. 37 74.00 33.37 Peak No Limit
4 * 2413. 3000 71. 46 33. 11 104. 57 54.00  50. 57 AVG No Limit
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Orthogonal Axis : [X

Test Mode : TX B MODE 2412MHz
Horizontal
110 dBuVim
i
Fi\
g 1 TR Lt e k]
S Aot
sprrslpot
L
gl .Jcl.‘“M..J\‘u‘lu 1MIMNW
[ AP
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2412MHz

1100

dBu¥/m

Horizontal

100

a0

70

60

A

40

30.0

3000000 4500.00

G000_00 750000 900000

1050000 1200000

1350000  15000.00

1800000 HH=

No. Mk.

Freq.

Reading Correct Measure-
Level Factor ment

Limit  Margin

MHz

dBuv dB dBuvim

dBuVim dB

Detector

Comment
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Horizontal
110 dBuVim
Fi\
WMWWMK
, i , | Broy g, . MJWWWMMWMW$W
= W o P L Pttt
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz
Vertical
115 dBuVin
1
2
75 / \

3%
241200 242200 2432 00 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
(MHz)
No. Freq. Eggging ggziﬁﬁt :ziiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2459. 3000 61. 77 33. 30 9bh. 07 T4. 00 21. 07 Peak No Limit
2 * 2460. 3000 b9. 21 33. 30 92. b1 H4. 00 38. bl AVG No Limit
3 2483. 000 23. 04 33. 40 b6. 44 T4. 00 -17. b6 Peak
4 2483. 5000 13. 06 33. 40 46. 45 54. 00 -7. 55 AVG
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Orthogonal Axis : [X
Test Mode : TX B MODE 2462MHz
Vertical
110 dBuVim
Fi\
W Wﬁr 1, 'l', “ uﬁg SRV
“ﬂ"‘n”l 4 J?"n' X als ll.* MM
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

Report No.: BTL-FCCP-3-1701C155A

Page 70 of 169



3L

GN
©p
R

(.

iy e

Orthogonal Axis :

X

Test Mode :

TX B MODE 2462MHz

1100

dBuV/m

Vertical

a0

an

Fil

&0

50

40

30.0

3000000 4500.00

E000_00 500,00 900000

1050000  12000.00

1350000  15000.00

18000.00 HH=

No. Mk.

Freq.

Reading Correct Measure-
Level Factor ment

Limit  Margin

MHz

dBuv dB dBuV/m

dBuvim dB

Detector

Comment
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Orthogonal Axis : [X
Test Mode : TX B MODE 2462MHz
Vertical
110 dBuVim
Fi\
et e — ,.M
M-WF il g Akl o Pt
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz

115 dBuVim

Horizontal

£ /, 1\
3
iy
J \ *
a5
241200 242200 2432 00 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
{(MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 24593000 74. 05 3330 107. 35 74. 00 33.35 Peak No Limit
2 * 2460. 3000 71. 48 33. 30 104. 78 b4, 00 50. 78 AVG No Limit
3 2483. b000 22. b0 33. 40 b5, 90 74. 00 -18. 10 Peak
4 2483. b000 13. 29 33. 40 46. 69 54. 00 -7.31 AVG
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz
Horizontal
110 dBuVim
|'|

70

YRR IOTNE Le ot
TP T YO el
WW‘V W i L

30
100000 120000 140000 160000 180000 200000 220000 240000 260000 3000.00
{MHz)

Readin Correct Heasure - .
No. Freq. Level 8 Factor ment Limit Margin

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX B MODE 2462MHz

Horizontal

110.0  dBu¥/m

an

70

60

s

40

30.0
3000000 4500.00 G000.00 750000 900000 1050000 1200000 1350000  15000.00 18000.00 MH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz
Horizontal
110 dBuVim
Fi\
WW$WW““”' A g TR
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
115 dBuVim
3
4
1
X
1A
3%
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Linit Margin
MHz dBuV/m dB dBuV/n dBuV/m dB Detector Comment
1 2390. 0000 23. b4 33. 01 b6. 5b 74.00 -17.45 Peak
2 2390. 0000 13. 13 33. 01 46. 14 H4. 00 -7.86 AVG
3 2410. 4000 60. 45 33. 10 93. 55 74. 00 19. 55 Peak No Limit
1 * 2410. 8000 51. b2 33. 10 84. 62 54. 00 30. 62 AVG No Limit

Report No.: BTL-FCCP-3-1701C155A

Page 77 of 169



3L

(.

EN
O
L

iy e

Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
110 dBuVim
70
A | NIRRT ¥
Ty g it
MWW Lt ot L
v.‘lrm_ql'lw.ul. iy flmrau T.WM
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2412MHz

110.0  dBu¥/m

Vertical

100

a0

¥0

60

&0

40

30.0

3000000 4500.00

G000_00 750000 900000

10500.00 1200000

1350000 1500000

1800000 MH=

No. Mk. Freq.

Reading Correct Measure-
Level Factor ment

Limit  Margin

MHz

dBuv dB dBuVim

dBuVim dB

Detector

Comment
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Orthogonal Axis : [X
Test Mode : TX G MODE 2412MHz
Vertical
110 dBuVim
70
. P WJ\MMMMMMH I\.MW
MW g el v et
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Horizontal
115 dBuVim
4
4
F&) r/
1
X
2 \ [——
3%
236200 2371200 238200 2392 00 2402 00 241200 2422 00 243200 2442 00 2462 00
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Linit Margin
MHz dBuV/m dB dBu¥V/n dBuV/m dB Detector Comment
1 2390. 0000 26. 29 33. 01 59. 30 74.00 -14.70 Peak
2 2390. 0000 15. 49 33.01 48. 50 54.00 -5b.50 AVG
3 2413. 0000 76. 07 33. 11 109. 18 74.00 3b.18 Peak No Limit
4 * 2413. 3000 66. 30 33. 11 99.41 54.00 45.41 AVG No Limit
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Orthogonal Axis : [X
Test Mode : TX G MODE 2412MHz
Horizontal
110 dBuVim
70
L/\lﬁ' T v'r'ww- r'-"'\-WII S
let}w "Lwl'y"\-#* gl
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2412MHz

110.0

dBuV/m

Horizontal

100

a0

70

60

&0

40

30.0

3000000 4500.00

G000_00 750000 9000_00

1050000  12000.00

1350000 1500000

1800000 HH=

No. Mk.

Freq.

Reading Correct Measure-
Level Factor ment

Limit  Margin

MHz

dBuVv dB dBuvim

dBuVim dB

Detector

Comment
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Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Horizontal
110 dBuVim
70
Lk | s, A A MWWWM%NMMW
it O IR gt g
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz
Vertical
115 dBuVim
1
X
2
N
75 /f \\
3
_/ K 4
3%
241200 242200 243200 2442 00 2452 00 246200 247200 2482 00 2492 00 251200
{MHzZ)
Reading Correct Heasure .- -
No. Freq. Level Factor ment Linit Margin
MHz dBuV/m dB dBuV/n dBuV/m dB Detector Comment

1 2458. 8000 63. 14 33. 30 96. 44 74.00 22.44 Peak No Limit
2 ¥ 2460. 5000 54. g 33. 30 87.88 54.00 33.88 AVG No Limit
3 2483. 000 22. 2b 33. 40 5b. 65 74. 00 —-18. 3b Peak
4 2483. b000 13. 13 33. 40 46. 53 b4.00 -7.47 AVG
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Orthogonal Axis :

TX G MODE 2462MHz

Test Mode :
Vertical
110 dBuVim
70
3 U e
i
| e h b At B uu.hmﬂ«WW
el e bt
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2462MHz

11000

dBuV/m

Vertical

a0

an

70

&0

50

40

30.0

3000000 4500.00

600000 750000 900000

1050000  12000.00

13500.00 1500000

18000.00 HH=

No. Mk.

Freq.

Reading Correct Measure-
Level Factor ment

Limit  Margin

MHz

dBuv dB dBuvim

dBuvim dB

Detector

Comment
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Orthogonal Axis : [X
Test Mode : TX G MODE 2462MHz
Vertical
110 dBuVim
70
M* i e g g o WWWM st
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz
Horizontal
115 dBuVim
1
¢
2

F&) i
/ K ;
>
N
T ] e
3%
241200 242200 243200 2442 00 2452 00 246200 247200 2482 00 2492 00 251200
(MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBu¥V/n dBuV/m dB Detector Comment
1 2460. 3000 76. 06 33. 30 109. 36 74. 00 35. 36 Peak No Limit
2 * 2460. 5000 67. 22 33. 30 100. 52 54. 00 46. b2 AVG No Limit
3 2483. 000 23. b2 33. 40 b6. 92 74. 00 -17. 08 Peak
4 2483. 5000 14. 26 33. 40 47. 66 54. 00 -6. 34 AVG
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Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz
Horizontal
110 dBuVin
70
(J ]WW&I“WY"*YM ‘_er*MMMM"
A MWNWW
L Al IR A, '\VWMN
WW\«MWW AT
30
100000 120000 140000 160000 180000 200000 220000 240000 260000 3000.00
{MHzZ)
No. Frea [odln® forvect RSSO imit Marsin

MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz
Horizontal
1100 dBu¥/m
100
90
a0
70
60
50
40
30.0
3000.000 4500.00 GOOO.0O0  7500.00  9000.00  10500.00 12000.00 13500.00  15000.00 18000.00 HH=
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuvim  dB Detector ~ Comment
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Orthogonal Axis : [X
Test Mode : TX G MODE 2462MHz
Horizontal
110 dBuVim
70
I Wi ' " Ly, T P MMWW
Ik E i e A
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Vertical
115 dBuVim
3
>
4
i fﬁ/\
1
| 1
I |
3%
236200 237200 238200 2392 00 2402 00 241200 2422 00 243200 2442 00 2462 00
{MHzZ)
Reading Correct Heasure .- -
No. Freq. Level Factor ment Linit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2390. 0000 21. 68 33. 01 b4. 69 74.00 -19.31 Peak
2 2390. 0000 13. 08 33. 01 46. 09 54.00 -7.91 AVG
3 2416. 6000 b7. b2 33. 12 90. 64 74. 00 16. 64 Peak No Limit
4 * 2419. 9000 49. 46 33. 14 82. 60 54.00 28.60 AVG No Limit
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz
Vertical
110 dBuVim
70

WA e M

M
s At MW

30
100000 120000 1400.00 1600.00 1800.00 200000 220000 240000 260000 300000
(MHz)

MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz
Vertical
110 dBuVim
70
MW J..u‘“I'\JJ._‘im
| i
WW--MMW
, b NW
WV'\W"'WWW v
bt e
30
3000.00 450000 6000.00 TH00.00 9000.00 1050000 1200000 1350000 1500000 18000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz
Vertical
110 dBuVim
70

WWM
g itk AMMNWMMWMW“WMMJWMWH

MW‘VMMM Wb Pt T A
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
(MHz)
o Froq foaint Comect Mewwre i yary

MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
115 dBuVim
3
4
/ -
F&)
1
X
i L
2
\‘\-\_____—_'_F_{__—__‘
3%
236200 2371200 238200 2392 00 2402 00 241200 2422 00 243200 2442 00 2462 00
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Linit Margin
MHz dBuV/m dB dBu¥V/n dBuV/m dB Detector Comment
1 2390. 0000 25. 18 33. 01 b8. 19 74.00 -15.81 Peak
2 2390. 0000 14. 39 33.01 47. 40 54.00 -6.60 AVG
3 2419. 7000 71. 76 33. 13 104. 89 74.00 30.89 Peak No Limit
4 * 2419. 9000 63. 62 33. 14 96. 76 54.00 42.76 AVG No Limit
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz
Horizontal
110 dBuVim
70
M’\J'W‘,\M“’ﬁw-w ot
A WW
WM"JW“#‘HF‘F' vrw- ety A“LMWLWMNWM
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz
Horizontal
110 dBuVim
70
b gt W
M WWM-M
“WMMMWWMW“ "
30
3000.00 450000 6000.00 TH00.00 9000.00 1050000 1200000 1350000 1500000 18000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz
Horizontal

110 dBuVim

70

| (Y , | Jl._nlnk'\% .IMMM kol b .MW
W\' WWMM - L B T
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
115 dBuVim
1
b4
2

F&) { \
3
| [
) L
3%
241200 242200 243200 244200 245200 246200 247200 248200 249200 2512.00
{MHz)
Reading Correct Heasure .- -
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2457. 2000 59. 79 33. 29 93. 08 74. 00 19. 08 Peak No Limit
2 * 2458. 8000 b1. 06 33. 30 84. 36 54. 00 30. 36 AVG No Limit
3 2483. 5000 22. b2 33. 40 bb. 92 74. 00 -18. 08 Peak
4 2483. 5000 13. 07 33. 40 46. 47 54. 00 -7.563 AVG
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
110 dBuVim
70
W.WNN et ot
bt '..'I“'.—’w“}“. A__h}nr -kIWJMWWW
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
110 dBuVim
70
I ik iMJnW
oAb e
L ke MWMM
WWWWW |
30
3000.00 450000 6000.00 TH00.00 9000.00 1050000 1200000 1350000 1500000 18000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2462MHz
Vertical
110 dBuVim
70
MW
Aok | s it b Sy u,»mWW
IR i T e e B
30
2055000 2140000 2225000 2310000 2395000 2480000 26500 00
(MHz)

1800000 1885000 1970000

o traq,  Joadine Cormect Mowo ii argi
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
115 dBuVim
1
2
F&) ! \
3
>
N \
I e e
3%
241200 242200 243200 2442 00 2452 00 246200 247200 2482 00 2492 00 251200
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Linit Margin
MHz dBuV/m dB dBu¥V/n dBuV/m dB Detector Comment

1 2456. b000 71. 86 33. 29 105. 15 74.00 31.15 Peak No Limit
2 ¥ 2458. 8000 63. b1 33. 30 96. 81 54.00 42.81 AVG No Limit
3 2483. b000 23. 39 33. 40 b6. 79 74.00 -17.21 Peak
4 2483. b000 13. b6 33. 40 46. 96 54.00 -7.04 AVG
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2462MHz
Horizontal
110 dBuVim
70
.1\( W ‘H\"WIW" s e
e v LG LR
MWW
Lot bk b Fddh AWW
“MWWM R TAT o i Py
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2462MHz

Horizontal

1100 dBu¥/m

100
90
a0
70
60
50
40
30.0
3000.000 4500.00  6000.00  7500.00  9000.00  10500.00 12000.00 13500.00  15000.00 18000.00 MH=z
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuv/m dBu\vim dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2462MHz
Horizontal
110 dBuVim
70
| e | LA, B A .AMWWW
ATy b ¥ Lol A s
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Vertical
115 dBuVim
4
X
3
) /’h —
1
2 J k
3%
232200 234200 236200 238200 2402 00 242200 2442 00 2462 00 2482 00 252200
{MHz)
Reading Correct Heasure .- -
No. Freq. Level Factor ment Linit Margin
MHz dBuV/m dB dBuV/n dBuV/m dB Detector Comment
1 2390. 0000 22. 94 33. 01 5b5. 95 74.00 -18.05 Peak
2 2390. 0000 13. 04 33. 01 46. 05 54.00 -7.95 AVG
3 * 2428. 2000 47. 12 33. 17 80. 29 54. 00 26. 29 AVG No Limit
4 2429. 2000 5b. b1 33. 17 88. 68 74. 00 14. 68 Peak No Limit
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Vertical
110 dBuVim
70
. ool it oo
WM&" KT A !
WWWWW”‘W
L A ikl . mlmt')-\-\w WM
[ ity gt M i
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
(MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Vertical
110 dBuVim
70

ot

MWWWWI

N b o0

30
3000.00 450000 6000.00 TH00.00 9000.00 1050000 1200000 1350000 1500000 18000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Vertical
110 dBuVim
70
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e el TV, ¥ IWWWW

R

el ™ T

30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
115 dBuVim
3
4

\

F&)
1
>
1 1
> NN
S
3%
232200 234200 236200 238200 240200 242200 244200 246200 248200 252200
(MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBu¥V/n dBuV/m dB Detector Comment
1 2390. 0000 29. 16 33. 01 62. 17 74. 00 -11.83 Peak
2 2390. 0000 14. 18 33. 01 47. 19 54. 00 -6. 81 AVG
3 2426. 2000 71. b4 33. 16 104. 70 74. 00 30. 70 Peak No Limit
4 * 2427. 4000 62. 23 33. 17 95. 40 54. 00 41. 40 AVG No Limit
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2422MHz
Horizontal
110 dBuVim
70
|
WW‘I‘JIV\IW‘NJ W'.MU. Attt
\ PP TS T .AmiaMMW
Lo Ay g LR R
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
110 dBuVim
70
. o
WWMWWWW
ottt fith 'L*'mW'JW (vl s
o [ty
3000.00 450000 6000.00 TH00.00 9000.00 1050000 1200000 1350000 1500000 18000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2422MHz
Horizontal
110 dBuVin
70
WMWM
M T v "MJMNMWWWWW
30
2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)

1800000 1885000 1970000

o traq,  Joadine Cormect Mowo ii argi
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2452MHz
Vertical
115 dBuVim
1
x
75 /\//\/x\‘

_

K

3%
235000 237200 230200 241200 243200 245200 247200 249200 251200 255200
{MHz)
No. Freq. Ezzging g;ziﬁit zggzure Limit Margin
MHz dBuV/m dB dBuV/n dBuV/m dB Detector Comment
1 2456. 6000 b6. 97 33. 29 90. 26 T4. 00 16. 26 Peak No Limit
2k 2458. 4000 48. 38 33. 30 81. 68 54. 00 27.68 AVG No Limit
3 2483. b000O 22. 95 33. 40 b6. 3b 74. 00 —-17. 65 Peak
4 2483. 5000 13. 08 33. 40 46. 48 54. 00 -7.562 AVG
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2452MHz
Vertical
110 dBuVim
70
Vet el
WWW
L ik e MM.AMMW
U*’WWMMHP L LD bl L L B LI
30
100000 120000 140000 160000 180000 200000 220000 2400.00 2600.00 3000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin

MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2452MHz
Vertical
110 dBuVim
70
WWWM“""'W
g, f o
30
3000.00 450000 6000.00 TH00.00 9000.00 1050000 1200000 1350000 1500000 18000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2452MHz
Vertical
110 dBuVim
70
N WA | it gttt ok bt ,,MW
Mww e L, J00 e ety
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2452MHz

Horizontal

115 dBuVim

F&)
5
#
! 1
/ \L
_'_,_,—'—'_'_'_ | —
3%
235200 237200 239200 241200 243200 245200 247200 249200 251200 255200
{MHz)
Reading Correct Heasure - .
No. Freq. Level Factor ment Linit Margin
MHz dBuV/m dB dBu¥V/n dBuV/m dB Detector Comment
1 2458. 0000 71. 40 33. 29 104. 69 74.00 30.69 Peak No Limit
2 ¥ 2458. 4000 62. 87 33. 30 96. 17 54.00 42.17 AVG No Limit
3 2483. 000 27. 91 33. 40 61.31 74.00 -12.69 Peak
4 2483. b000 14. 18 33. 40 47. 58 54.00 -6.42 AVG
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2452MHz
Horizontal
110 dBuVin
70

W
W LT i L

30
100000 120000 1400.00 1600.00 1800.00 200000 220000 240000 260000 300000
(MHz)

MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
110 dBuVin
70

AT
. MWWWWW

Wm W WAy
30
3000.00 450000 6000.00 TH00.00 9000.00 1050000 1200000 1350000 1500000 18000.00
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2452MHz
Horizontal
110 dBuVim
70
o R Y CL OO PO
WW b B L S R
30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Heasure - - .
No. Freq. Level Factor ment Linit Margin
MHz dBu¥V/m dB dBu¥V/m dBuV/m dB Detector Comment
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Test Mode : TX B Mode_ CHO01/06/11
Frequency | gdg Bandwidth | 99% Occupied BW | Min.Limit | o .
(MHz) (MHz) (MHz) (kHz)

2412 9.16 12.36 500 Complies

2437 9.57 12.48 500 Complies

2462 9.07 12.28 500 Complies

TX CHO1

®

*RBW 100 kHz De

*WBW 300 kH=z

ta 1 [T1
Fef 20 dBm “Att 30 4B SWT 2.5 ms 9.
20 Cffget 2 4B opw 123 opao
L1n il e
7.396 dBw T
2 1396 AvJva‘x)“’\‘ ,MM '!"!r-‘..".'- 1 [T1 oB
L U 2AWB5960p00 GH:
fj Themp £ 1 ORE
-1 / ‘\J - -
.. .
7 .
i
-6
-7
F1l
a0 |
Center 2.412 GHz 2 MHz/ Span 20 MH=
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Ref 20 dBm

TX CHO6

*REW 100 kHz
*VEW 300 kHz

*ATLT 30 diB EWT 2.5 m=

Delta 1 [T1 ]

20 Offpet 2 ¢B

L1 ¢

oMy,

Temp 1

Tl ,Jl :
W

-B0

rl

Center 2.437 GH=z

Ref 20 4dBm

2 MHzZ/

TX CH11

*REW 100 kHz
*WVEW 300 kHz
SWT 2.5 m=

Attt 30 dB

Span 20 ME=z

20 Offpet 2 B

-1

FJkl“kﬁ_ll
Sl

AN i

=80

rl

l

Center 2.462 GHz

2 MHz/

Span 20 ME=z

Report No.: BTL-FCCP-3-1701C155A

Page 127 of 169

iy e




= f
r = B
SLL D)t
= #
Test Mode: TX G Mode CHO01/06/11
Frequency 6dB Bandwidth | 99% Occupied BW | Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2412 14.12 16.36 500 Complies
2437 15.56 16.48 500 Complies
2462 15.72 16.4 500 Complies
TX CHO1
® “RBW 100 kHz Delta 1 [T1 ]
*WVBW 300 kHz 1
Ref 20 dBm *Att 30 dB SWT 2.5 ms

z0 offpet 2| dE

-1

4, .hnﬂn‘ r.-.uﬂﬁ.aj.n

-
-

b
L

4
%

l

80

Center 2.412 GHz

2 MHzZ/

Span 20 MEz
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Attt 30 dB

TX CHO6

*REW 100 kHz Dalta
*VEW Z00 kHz
SWT 2.5 m= 15.559&

c1 4.

&= |, o O RO PV IV0 O FOY A
1 i g L A A - O .A“'-VV

Temp 2

=80

Center 2.437 GHz

Ref 20 dBm

*ATLT 30 diB

2 MHz/ Span 20 ME=z

TX CH11

*REW 100 kHz Delta 1 [T1 ]
*VEW Z00 kHz 0
EWT 2.5 m=

20 Offlfpet 2 ¢B

D1 4. 1Il'.;

VTN PO SO I
' i

Temp 2

-3¢

-4

- 50

=80

Center 2.462 GHz

2 MHzZ/ Span 20 MHzZ
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Test Mode : TX N-20MHz Mode_CH01/06/11

Frequency | 6dg Bandwidth | 99% Occupied BW | Min.Limit | o o
(MHz) (MHz) (MHz) (kHz)
2412 17.35 17.64 500 Complies
2437 17.67 17.72 500 Complies
2462 17.23 17.68 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
CVBW 300 kHz 7 dB
Fef 20 dBm *Att 30 4B SWT 2.5 ms 7 gzl

1o

T Y

s |

Center 2.412 GHz

£ MHz/

Span 20 MH=
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*ALL

30 4B

TX CHO6

*FBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz 1
SWT 2.5 ma

g

70

80

Center 2.437 GHz

Ref 20 dEm

2 MHz/ Span 20 MH=z

TX CH11

*RBW 100 kH=z
*VEW Z00 kHz
SWT 2.5 ms

20 ffpet 2 B

- 30
DB
-
- 50
|- 60
¢
Fz

Fl
-&0 ]
Center 2.462 GHz 2 MHz/ Span 20 ME=z

Report No.: BTL-FCCP-3-1701C155A

Page 131 of 169



= 2
r = B
SLL D)t
= #
Test Mode : TX N-40MHz Mode_CHO03/06/09
LSS 6dB Bandwidth | 99% Occupied BW | Min. Limit Test Result
(MHz) (MHz) (MH2) (kHz)

2422 35.4 36 500 Complies

2437 36.12 36.24 500 Complies

2452 35.28 36 500 Complies

TX CHO3
& *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kH=z »

Ref 20 dBm *Att 30 dB SWT 5 ms

20 gffper 2 4B

1
it
=

Dl =1.8%7 dBm

BD:|.

Center 2.422 GHz 4 MHz/ Span 40 MH=z
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TX CHO6

“RBW 100 kHz Delta 1 [T1 ]

*WBW 300 kH=z

Fef 20 dBm *Att 30 JB EWT % mz
20 Dffpet 2 4B
-1
.
L
D1l -1.H866 cdBm
ih._-ﬂ....ll'a'__ H..q | IJJJ.LI. Jl * "\
i =iy 1 s B ke Bk g
_-.] I
30
= d0
= 50
— 60
- 70
F2
Fl
80|
Center 2.437 GHz 4 MHz/ Span 40 MHz
® *REW 100 kHz Delta 1 [T1 ]
“WBW 300 kHz 1.34 dB
Ref 20 dBm *ALL 30 4B SWT 5 mz IH.ETO%50000 MHzZ
20 ffpet 2 4B OB a0l MEZ
B cel e m
34360p00| GH=z
m Temp 1] [T1 OBW]
== |,
AN | G 1257 T T e
5 | _}l“.'.b.;_-' e Lk {.n‘ ]} 'L‘h""" .{mkn\‘ ni.‘.n ,’L‘.”i T e s
PP L] v I Ta e T
Lol 45 HEm
Zl.aToooopon| EEz
— 2
L} \\
3pe
=40
= 50
=60
L_ 70
Fz
—so_|_
Center Z.45%2 GHz 4 MEZ/ Span 40 MHE=
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ATTACHMENT F - MAXIMUM PEAK CONDUCTED OUTPUT
POWER
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Test Mode :TX B Mode_CH01/06/11

Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 19.59 0.09 30.00 1.00 Complies
2437 19.36 0.09 30.00 1.00 Complies
2462 19.72 0.09 30.00 1.00 Complies

Test Mode :TX G Mode CHO01/06/11

Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 24.05 0.25 30.00 1.00 Complies
2437 24.35 0.27 30.00 1.00 Complies
2462 23.75 0.24 30.00 1.00 Complies

Test Mode : TX N20 Mode_CHO01/06/11

Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 21.80 0.15 30.00 1.00 Complies
2437 21.62 0.15 30.00 1.00 Complies
2462 22.11 0.16 30.00 1.00 Complies

Test Mode :TX N40 Mode_CHO03/06/09

Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2422 22.10 0.16 30.00 1.00 Complies
2437 22.39 0.17 30.00 1.00 Complies
2452 21.89 0.15 30.00 1.00 Complies
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ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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Test Mode : |TX B Mode

@

TX B mode CHO1

*RBW 100 kHz Marker 4

*VBW 300 kH=z cBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.3 FH=z
20 Offfet 2 4B arke [T1
7179 dBm
., ocdon oo |Em
D1 78k dBr TR T T
L PK W Ny e
Marker| 3 J[T1
X S &6 MHEm
— Dz Jiz.214 pBm - f_ﬂ e
-
- [ \
| EE
-
b AR TN Y Y TR Y
-7
F2
Fl
a0 |
Start 2.323 GH=z 10 MH=z/ Stop 2.423 GHz

TX B mode CH11

*RBW 100 kHz Marker 4
*VBW 300 kH=z

Ref 20 dEm *Att 30 dB SWT 10 m= 2.527000000 GI
20 Offfpet 2 4B arker| 1
Bm
N 1 o {EX
" i arke TTT
M =51 cBm
B |, I |
L = UL FHETLvL
arke [T1
=51 cBm
—— 0z M2 = = TF
- ‘
L3 } 1
T3
)

Start Z.448% GHz

10 MHz/ Stop 2.548 GHz
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Ref 20 dEm

*att 30 dB

*EBW 100 kHz

Marker

*VBW 300 kHz

SWT 300 ms

2 [Tl ]

TX B mode CHO1 (10 Harmonic of the frequency)

20 Offfpet 2 4B
L Ex
L_ex
D )
-1
Dl -13.5 dB
-2
-2
abe
-4 =
i3 ool I-m‘ AT A e WL' et
-
-7
an
Start 30 MEz 287 MEz/ Stop 3 GHz
@ *RBW 100 kHz
*WBW 300 kHz
Ref 20 dBm *att 30 dB SWT 1.2 =
z0 Offpet 2 B
L Ex
jL_ex
-1
D1 -13.5 dB
L
-3
3pB
-4 -
i e A » P R UPOY PP ods L 3 R Y N r"
Tl LA e TR e e T A i A T o Lanat
-6
L0
-80
Start 3 GH= 1.2 GHEz/ Stop 15 GH=z
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@ *RBW 100 kHz
*VEBW 300 kHz

Ref 20 dEm *Att 30 dB SWT 1.1%5 =

20 offper 2 4B

Start 15 GHz 1.1% 3Hz/ Stop 26.5 GHz

TX B mode CHO6 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 ]
*VEBW 300 kHz 43

Ref 20 dEm *Att 30 dB SWT 300 ms €95.280000000

20 offper 2 4B

NI N

Start 30 MHEH=z 297 MEz/ Stop 3 GH=Z

, =
1 PK
Dl 1z.3 4B
-3

. (2]
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@ *RBW 100 kHz Marke
*VEBW 300 kHz

Ref 20 dEm *Att 30 dB SWT 1.2 =

20 offper 2 4B

. (2]
1 PK
| .,
D1 -12.E7 dBm
| ..
-3
3pB
-4

" 1l I 3 X TRy - T " L il
=AWl o v TR T T T vmw‘-wq,uwvv-
-
-80
Start 3 GH=z 1.2 GHz/ Stop 15 GHz

@ *RBW 100 kHz Marke
*VEBW 300 kHz

Ref 20 dEm *Att 30 dB SWT 1.1%5 =

20 offper 2 4B

, =
1 PK
E=

|,

20

-80

Start 15 GHz 1.1% 3Hz/ Stop 26.5 GHz
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TX B mode CH11 (10 Harmonic of the frequency)

*REW 100 kHz Marker 2 [T1 ]

*VBW 300 kH=z 43.34 odBm
Ref 20 dBm *act 30 dB SWT 300 ms 724.930000000 MH=z
zo Offket 2 4B
L. Ea
-1 —
D1 -11.[68 4B
L
=-3
aps
L4 -
v
a 1 1 I A “
ICaasiTat IRl T TS R ¥ e N T S i Y
-6
70
-BO
Start 30 MH= 297 MEzZ/S Stop 3 GH:z
*REW 100 kHz Marker 1 [T1 ]
*VBW 300 kH=z 43.21 dBn
Ref 20 dBm *act 30 dB SWT 1.2 = 14.352000000 GH=z
zo Offket 2 4B
L. Ea
-1 —
D1 -11.[68 4B
L
=-3
aps
= 3
b A A b Al TN TR F I sk itk ...AI‘.nr
WA+ oo et el “‘ﬂwmw.’ww e
-6
70
-BO

Start 3 GH=z 1.2 GHz/ Stop 15 GH=z
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@ *REW 100 kH= Marker 1 [T1 ]
*VBW 300 kHz =40.53 dBEm

Ref 20 dBm *Att 30 dB SWT 1.15 = 26.201000000 GHz

20 Offpet 2 HiB

B ]
1 PK
viey]
LVL
- T —IL.[68 abxn
-2
e
. iDB

&0

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

Report No.: BTL-FCCP-3-1701C155A Page 142 of 169



3L

Test Mode :

TX G Mode

@

TX G mode CHO1

*REW 100 kHz Marker 4

*VEW 300 kHz

Ref 20 dBm *Att 30 dB SWT 10 ms 2.3
20 Offket 2 4B arker
-1
e ifer
L D1 3.956 dBn
arke
B .. g
D2 -lé.044 HBm l
b=~ 2
L0 . \
-4 /FJJU
50 4 N
PP R A P L b
-7
F2
Fl
an |
Start 2.323 GHz 10 MHz/ Stop 2.423 GH=z

TX G mode CH11

*RBW 100 kHz Marker 4

*VEW 300 kH=z

Ref 20 dBm *Aart 30 4B SWT 10 ms=
20 Offpet 2 4B arke [T1
3177 dBm
10 100 e |~ |
1 Marker| 2 [T1
1 EK wn1 3.7 db
. i —qgp el obm
r [ ke
10 _
J‘ Dz -1 \; HE
-_zll'J \
) S
i ] .
WHWWWWM
- =
F1 )
80

Start 2.448 GHz

10 MH=z/

Stop 2.548 GHz
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TX G mode CHO1 (10 Harmonic of the frequency)

Ref 20 dEm

ALt

*EBW 100 kHz
*VBW 300 kHz

30 dB SWT 300 ms

Marker 2 [T1 ]

47.4% <Bm

2.477280000 GH=z

20 offper 2

-1

- D1 —18.09 d

[

T

-80

Start 30 MHz

Ref 20 dBEm

TALE

297 MHEz/

*REEBW 100 kH=z=
*VEW 300 kH=z

30 dB SWT 1.2 =

Stop 3 GH=z

20 Offpat 2

1o

Y 1 WP N Y
i s VR v

80

Start 3 GHz

1.2 GHz/

Stop 15 GH=z

3pB

3pB
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*EBW 100 kHz
*VBW 300 kHz
Ref 20 dEm *Att 30 dB SWT 1.1%5 =

20 offper 2 4B

. (A ]
.,

= Dl —18 i

-3

gb
:
:
;
X
g
2
:
;
§..

-7
-80
Start 15 GHz 1.1% GH=z/ Stop 26.5 GH=z
TX G mode CHO6 (10 Harmonic of the frequency)
*REW 100 kHz Marker 2 [T1 ]
*WEBW 300 kH=z i 1 dBm
Ref 20 dBm *Aatt 30 4B SWT 300 ms S03.180000000 MH=Z
zo Qffpet 2 4B
|, [ » |
B .
- 10
D1 1781 4B
=20
|- 30
3DB
|- 40 L
"E L P ‘VI”: oo s lv 141 bk | o s 1 vn ¥
|- &0
o
-B0
Start 30 MH=z 297 MHEzZ/ Stop 3 GH=z
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Ref 20 dBm

*REW 100 kH=
*VEW 300 kHz
*Att 30 4B SWT 1.2 =

20 Offpet 2 4B

D1l =178l dB

p-- 20

- 30

g

E
g

80

Start 3 GH=z

Ref 20 dBm

1.2 GHz/

*REBW 100 kH=z
*VEW 300 kH=z
*Aatt 30 4B SWT 1.15 =

zo Qffpet 2 B

-1

- 10

D1 17. 51 4B

|- 30

- 50

-B0

Start 15 GHz

1.15 GHz/

Stop 26.5 GHz
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Ref 20 dBm

*Att 30

*RBW 100 kH=z
*VBW 300 kH=z
dB SWT 300 ms

ter

TX G mode CH11 (10 Harmonic of the frequency)

20 Offpet

=10

- 10

===

- a0

ot L

80

Start 30 MH=z

Ref 20 dBm

*Att 30

297 MHz/

*RBW 100 kH=z
*WEW 300 kH=z
dB SWT 1.2 =

3 GHz

Stop

15 dBm

20 Offpet

-1

3pe

1 L1

Lot fagd |
e oy

F
e
3
3

Vi

=
<

Ll
Ut S i

-B0

Start 3 GHz

1.2 GHz/

Stop 15 GHz
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@ *REW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 9% dBm
Fef 20 dBm *Att 30 dB SWT 1.15 = 25.48E000000 GEz
20 Offket 2 4B
¢ EX
.
LVL
10
- r 4 dp
- 20
3pe
W WJ‘MM
[=-50
-0
70
an
Start 15 GHz 1.1% GHz/ Stop 26.5 GHz
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Test Mode : |[TX N-20M Mode

@

s

TX HT20 mode CHO1

*RBW 100 kHz Marker 4

*VEW 300 kH=z

Ref 20 dBm *Att 30 4B SWT 10 m=
zo Qffpet 2 B Marder| 1 [T1
4 dBm

, L0 oy 1

lar lge T
n] 0,743 AR

Fo T IVL
lark

-1¢

L I ] 57 HEn

|- o

-B0

Start 2.323 GHz 10 MH=z/

TX HT20 mode CH11

Stop 2.423 GHz

*REW 100 kHz Marker 4 [T1 ]
*VBW 300 kH=z
Ref 20 dBm *Att 30 4B SWT 10 m=
20 Offket 2 4B Marker| 1 [T1
=10
Marker
1
¥ 0l 1,198 dBm

3be

Start 2.448 GHz 10 MH=z/

Stop 2.548 GHz
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TX HT20 mode CHO1 (10 Harmonic of the frequency)

*RBW 100 kH=z
*VBW 300 kH=z

Marker :

Ref 20 dBm *Att 30 4B SWT 300 ms
20 Offket 2 4B
=
-0
-1

= -t i
-
- 40

ol 4 A 't
Pl T Mﬁmﬁw“ummw
- 60
¢
-B0
Start 30 MH=z 297 MHz/ Stop 3 GH=z

*REW 100 kH=z arker T
*VEW 300 kHz
Ref 20 dBm *Att 30 dB SWT 1.2 = 1 7
2o Qffket 2 4B
=10
-0
10
--30
a0 -
b i ol s caral s lal bk A ol o TR J
L ) i B it o e A R o

- 60
|- 70

1
Start 3 GH=z 1.2 GHz/ Stop 15 GH=z

3pe
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*REW 100 kHz Marker 1 [T1 ]
*VBW 300 kH=z 3
Ref 20 dBm “Att 30 4B SWT 1.15 = 25.948000000 GH

z0 Qffpet 2 4B

L, e

3pe

g :
;
5
<
:
¢
2
:
:
(g.h

- 60
¢
-80
Start 15 GHz 1.15%5 GHz/ Stop 26.5 GHz
TX HT20 mode CHO6 (10 Harmonic of the frequency)
*REW 100 kHz Marker 2 [T1 ]
*VBW 300 kH=z -4 51 dBm
Ref 20 dBm *Aatt 30 4B SWT 300 ms 148.800000000 ME=z
zo Qffpet 2 B
L, Ex
-0 LVL
-0
-
IDB
[=-40

— 1 A 4 4 i " e L 1
WWN L NI S e P A Tl o R

-B0

Start 30 MH=z 297 MHEz/ Stop 3 GH=z
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@ *REW 100 kHz Marker 1 [T1
*VBW 300 kHz

Ref 20 dBm *Att 30 4B SWT 1.2 =

z0 Qffpet 2 4B

L, Ex
VIEW|
-0 LVL
-1
- St
3pe
- 40

- o PRI 1T P Y. I T O TP O (I TR S L
Rk e ™1 | b R L L LE") TR AT T T e
- 60
¢
-80
Start 3 GHz l.2 GHz/ Stop 15 GHz

@ *REW 100 kHz Marker 1 [
*VBW 300 kHz

Ref 20 dBm *Att 30 4B SWT 1.15 =

zo Qffpet 2 B

-0

- 10

|- 30

3pe

- 50

-B0

Start 15 GHz 1.1% GH=z/ Stop 26.5 GHz
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Ref 20 dBm

“Att

30

dB

*RBW 100 kH=z
*VBW 300 kH=z
SWT 300 ms

Marker :

TX HT20 mode CH11 (10 Harmonic of the frequency)

20 Qffpet 2

=10

-0

- 10

=20

- a0

e A

S

80

Start 30 MH=z

Ref 20 dBm

“Att

30

dB

297 MHz/

*REBW 100 kH=z
*VEW 300 kH=z
SWT 1.2 =

3 GHz

Stop

zo Qffpet 2

-1

-0

-0

B6 dp

|- 30

ey

e

Lhe 4 P}
o

st

-B0

Start 3 GH=z

1.2 GHz.

Stop 15 GH=z
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@ *REBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 95 d

Ref 20 dBm *Att 30 4B SWT 1.15 =

zo Qffpet 2 4B

B Ex

D] —18 086 dB

-80

Start 1% GHz 1.1% GH=z/ Stop 26.5 GHz
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Test Mode : |[TX N-40M Mode

TX HT40 mode CHO3

@ *REW 100 kHz Marker 4 [T1 ]
*VEW 300 kHz

Ref 20 dBm “Att 30 dB SWT 20 ms 2.3
20 Offpet 2 4B daredbe] 1 (T2
-1} 90 dBm

L1 ¢ 1108 GE

irKer| £ i
.,
Dl -1 1 4dm

ark

--10

--20

5 1.901 HEr

=

--&0

a0 [

Start 2.245 GHz 20 MH=z/ Stop 2.44% GHz

TX HT40 mode CHO9

@ *RBW 100 kHz Marker 4 [T1 |
*VEW 300 kHz

Ref 20 dBm *Att 30 dB SWT 20 ms 2.484
2o Qffket 2 4B Marker| 1 [T1
10
D arker| 2 1
m 4 <Bm
= DN - 1.5ld oF —
ar
clEm
Wai 1“ -
GHz
= T T 1T EEm
=30 l
40
| =0 HL . L
g an oI TRV AR sl s
- 60
¢
FZz
Fl
80 |
Start 2.43 GHz 20 MH=z/ Stop 2Z.63 GH=z

IDR
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Ref 20 dBm

“Att

*REBW 100 kH=z
*VEW 300 kH=z

30 4B SWT 300 ms

a

Marker

TX HT40 mode CHO3 (10 Harmonic of the frequency)

zo Qffpet 2 4B

-1

-0

1241 dB

--30

A R TS Tl e e

uny

--70

-80

Start 30 MH=z

Ref 20 dBm

“ARLL

297 MHzZ/

*REW 100 kH=
*VEW 300 kHz

30 dB SWT 1.2 =

Stop 3 GH=z

1 dEm

0 SHz

20 Offpet 2 4B

=10

p-- 20

D1 =221 dB

TP TR Y 2 g o d L
gty

el

80

Start 3 GH=z

1.2 GHz/

Stop 15 GHz
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*REW 100 kHz Marker 1 [T1 ]
*VBW 300 kH=z
Ref 20 dBm *Att 30 4B SWT 1.15 =

z0 Qffpet 2 4B

L1 Ex
0 LVL
- 10
- 20
Dl 241 4B
- o
3nm

g :
:
¢
$
5
$
3
3
:
gl

|-~ 50
- 50
-0
&
Start 15 GH=z 1.15 GHzZ/ Stop 26.5 GH=z
TX HT40 mode CHO06 (10 Harmonic of the frequency)
*REW 100 kHz Marker 2 [T1 ]
*WEBW 300 kH=z
Ref 20 dBm *Aatt 30 4B SWT 300 ms G00.2400
zo Qffpet 2 4B
|, e
, .
- 10
=20
D1 S I
|- 30
DB
|- 40
..Aa"lu P I 'J " T ' "J‘W“ e " “"J‘U“""IV\D‘
|- &0
.
-B0
Start 30 MH=z 297 MHz./ Stop 3 GH=z
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@ *RBW 100 kHz Marks
*VBW 300 kHz

Ref 20 dBm *Att 30 4B SWT 1.2 =
20 Offket 2 4B
L e
,
LvL
|--1¢
- 20
Dl 3 [=}=
b=~ 30
3be
|40 .
1B LA st il RIRTI TP M TP W | Ty 1L.r
Rl T T L S T b TR — Rl P AT TR
-co
|--70
1
Start 3 GH=z 1.2 GHz/ Stop 15 GH=z

@ *RBW 100 kHz Marker
*VBW 300 kHz

Ref 20 dBm “Att 30 dB SWT 1.15 =

zo Qffpet 2 4B

--10

=-30

IDR

il

a0

Start 15 GHz 1.15% GHz/ Stop 26.5 GHz
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TX HT40 mode CHO9 (10 Harmonic of the frequency)

*RBW 100 kH=z
*VBW 300 kH=z

Ref 20 dBm *Aatt 30 4B SWT 300 ms
20 Offket 2 4B
B
-0
-1
20 T (et
-
- 40
- L - . A L I N " Lkl Fl
o P Latl mhd ST TR LTy L IR PR
- 60
-80
Start 30 MH=z 297 MHz/ Stop J GH=z
*REW 100 kH= Marker T
*VEW 300 kHz
Fef 20 dBm *Att 30 dB SWT 1.2 =
20 Offket 2 4B
10
-0
- 100
=20 Tl —ZLl.[0c <Bm
=L
- a0
«
Lt -I'J. AP L:‘. 3 \l’l"’l'u.l 1l\:-. ok I;AN.LV. it o n‘ 1y l.v‘w_'L
- a0
70
an

Start 3 GH:z

1.2 GEz/

Stop 15 GHz

3pe
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@ *RBW 100 kHz Marker 1 [T1
*VBW 300 kHz

Ref 20 dBm *Aatt 30 4B SWT 1.15 = 25.373000000 GH

zo Qffpet 2 B

B E

(=20 DT —2T.[06 aF

3pe

-B0

Start 15 GHz 1.1% GH=z/ Stop 26.5 GHz
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ATTACHMENT H - POWER SPECTRAL DENSITY
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= 2
r = B
SLL D)t
= #
Test Mode :TX B Mode CH01/06/11
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -7.69 0.1702 8.00 Complies
2437 -7.46 0.1795 8.00 Complies
2462 -6.17 0.2415 8.00 Complies
TX CHO1
® *REBW 3 kH=z Marker 1 [T1 ]
*VBW 10 kH=z -7 B
Faef 20 4Bm *Att 30 4B SWT 2.8 = Hz
20 Offpet 2 4B
L1 o e

=0

Ty llulIll.
el

i

LA

y

-80

Center Z.412 GHz

2.5 MHz/

Span 25 MH=z
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®

Raf 20 dBm

TX CHO6

*REW 3 kH=z
*VEW 10 kHz

*Att 30 dBE EWT 2.8 =

.46 dBm

20 offfpet 2 4B

=

™,

a0

Center 2.437 GHz

®

Ref 20 dBm

2.5 MHz/

TX CH11

*REW 3 kH=z
*VEW 10 kHz

“Att 30 dBE EWT 2.8 =

Span Z5 MH=z

7 dBm

20 offfet 2 4B

L1 ¢

-B0O

Center 2.462 GHz

2.5 MEzZ/

Span 25 MHz
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ELTN Y
—_— = f?f
SLL )
= #
Test Mode :TX G Mode CHO01/06/11
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -10.37 0.0918 8.00 Complies
2437 -10.43 0.0906 8.00 Complies
2462 -11.07 0.0782 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz - 7 dBn
Fef 20 4dBm *Att 30 4B SWT 2.8 = Z.413550000 Hz
zo Offpet 2 4B
10 ﬂ
p_ex
m =0 LVL
/,WMMWWWWWWML
) i
L 0 lJ \Ll Lol
WA WA
Center 2.412 GHz MHz/ Span 25 MHz
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TX CHO6

® *BEW 3 kH=z Marker 1 [T1 ]
*WEW 10 kHz 10.43 dBm

Fef 20 4Bm *Att 30 <B SWT 2.8 3 2.436300000 GEz

20 offpet 2 B

) mmwwwww.

i S

=80

Center 2.437 GHz 2.5 MEzZ/ Span 25 MHz

TX CH11

& “REW 3 kHz Marker 1 [T1 ]
*WVEW 10 kHz 11.07 dBm

Ref 20 <dBm *Att 30 4B SWT 2.8 = 2.4€0400000 GHz

20 Offpet 2 4B

10

=80

Center 2.462 GHz 2.5 MHz/ Span 25 MEz
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= #
Test Mode : TX N-20M Mode_CHO01/06/11
Frequency Power Density Power Density Max. Limit Result
esu
(MHZz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -14.10 0.0389 8.00 Complies
2437 -14.29 0.0372 8.00 Complies
2462 -12.17 0.0607 8.00 Complies
TX CHO1
® *REW 3 kH=z
*VEW 10 kH=z - B
Ref 20 dBm *att 30 4B SWT 2.8 = Hz
B Ex
e
freew
b, \
Y \
| ‘\l
W

a0

Center

2.412 GHz

2.5 MHz,/

Span 25 MH=z

Report No.: BTL-FCCP-3-1701C155A

Page 166 of 169



3L

e

LN
L B
YRR

@

RFef 20 dBm

TX CHO6

*RBW 3 kH=z Marker 1 [Tl
“VBW 10 kH=z
EWT 2.8 = 2.42¢

20 Offpet 2 4B

=10

-

- 20

-0

50

-80

Center 2.437 GHz

Ref 20 dBm

2.5 MH=z/ Span 25 MHz

TX CH11

*REW 3 kH=z Marker 1 [T1 ]
*VBW 10 kHz -12.17 d&Bm
At 30 4B SWT 2.8 = 2.456350000 GH=z

[

z0 Offket

-0

MMWWWMH

Center 2.462 GHz

2.5 MHz/ Span 25 MH=

Report No.: BTL-FCCP-3-1701C155A

Page 167 of 169



*
r = ﬂif
SLL )
N\ =g
Test Mode : TX N-40M Mode_CHO03/06/09
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -14.58 0.0348 8.00 Complies
2437 -17.44 0.0180 8.00 Complies
2452 -15.96 0.0254 8.00 Complies
TX CHO3
® *RBW 3 kHz TJ. .
;D C-f.fs;-:m Z giB — - — I - -
" EN
- J 1 .I ' Ii ”I 1
b Wl
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TX CHO6

® *RBW 3 kHz
“VBW 10 kHz

Faf 20 4dBm "ALt 30 dB SWT 6.8 2

20 Offfpet 2 4B

A Y

=70

Wty

-80

Center 2.437 GHz & MHz/

TX CHO9

® *REBW 3 kHz
“VBW 10 kHz

Span &0 MH=z

Fef 20 dBm *Att 30 4B SWT &.8 = 2.454
zo Offket 2 4B
-1

B |,

\

g,

Center 2.452 GHz & MH=z/

Span &0 MEz
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